



<b>Test Report No.:</b> 19301586 001 <i>Prüfbericht - Nr.:</i>		Page 1 of 5 <i>Seite 1 von 5</i>	
<b>Client:</b> <i>Auftraggeber:</i>		NAN Electrical Cable Australia Pty Ltd Unit 12/3 Westside Ave, Port Melbourne VIC 3207, Australia	
<b>Test item:</b> <i>Gegenstand der Prüfung:</i>		PVC insulated, PVC sheathed flat cable	
<b>Identification:</b> <i>Bezeichnung:</i>		Refer to page 2	<b>Serial No.:</b> <i>Serien-Nr.:</i> No Serial Number
<b>Receipt No.:</b> <i>Wareneingangs-Nr.:</i>		1113007316	<b>Date of receipt:</b> <i>Eingangsdatum:</i> 2014-09-04
<b>Condition of test item at delivery:</b> <i>Zustand des Prüfgegenstandes bei Anlieferung:</i>		Complete cable from factory production	
<b>Testing location:</b> <i>Prüfart:</i>		TÜV Rheinland Australia Pty. Ltd. 182 Dougharty Road, Heidelberg West, VIC 3081, Australia	
<b>Test specification:</b> <i>Prüfgrundlage:</i>		Partial testing to AS/NZS 3808:2000 including amendment 2 Insulating and sheathing materials for electric cables	
<b>Test Result:</b> <i>Prüfergebnis:</i>		The test item passed the above mentioned test specifications. <i>Der vorstehend beschriebene Prüfgegenstand wurde geprüft und entspricht oben genannter Prüfgrundlage.</i>	
<b>Testing Laboratory/</b> <i>Prüflaboratorium:</i>		TÜV Rheinland Australia Pty. Ltd. 182 Dougharty Road, Heidelberg West, VIC 3081, Australia	
<b>Compiled by/</b> zusammengestellt:		<b>Reviewed by/</b> kontrolliert:	
 2014-10-09 Gergo BOGDAN		 2014-10-09 Istvan SZECSEI	
<b>Datum</b> <i>Date</i>	<b>Name/Stellung</b> <i>Name/Position</i>	<b>Unterschrift</b> <i>Signature</i>	<b>Datum</b> <i>Date</i>
			<b>Name/Stellung</b> <i>Name/Position</i>
			<b>Unterschrift</b> <i>Signature</i>
<b>Other Aspects/</b> Sonstiges:			
As per clients request test procedure limited to items A, B and C of Table 5 and items A, B and C of Table 6 in AS/NZS 3808.			
<b>Abkürzungen:</b>		<b>Abbreviations:</b>	
P(ass) = entspricht Prüfgrundlage		P(ass) = passed	
F(ail) = entspricht nicht Prüfgrundlage		F(ail) = failed	
N/A = nicht anwendbar		N/A = not applicable	
N/T = nicht getestet		N/T = not tested	
<b>This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.</b> Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens.			

Revision 5.0

Accredited for compliance  
with ISO/IEC 17025  
Technical Competence

